



Main Laboratory Sassuolo

Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualità

Scandiano, 10/17/2016



Messrs **MADE +39**

Confidential Test Report N. 4549/2016 /I

Our ref.num.: 18459
Date of request: 10/11/2016

Test Specimen

" Paver tile 30x30 cm marked:
Serie CEMENT8"

Source

Submitted to Laboratory by Client

Date Received

10/12/2016

Time of test execution

start: 10/17/2016 end: 10/17/2016

Test detail / method description / test procedure

" Slip resistance classification of new pedestrian surface materials
Standard AS 4586:2013 - Appendix A wet Pendulum Test"

The report relates only to the sample(s) tested. This report must not be reproduced in part without the written permission of Main Laboratory Sassuolo, nor used in any way as to lead to misrepresentation of the results or their implications.



Main Laboratory Sassuolo

Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualità

Confidential Test Report N. 4549/2016 /I

Page 2 of 2

Date 10/17/2016

MADE +39

Test specimen

" Paver tile 30x30 cm marked:

Serie CEMENT8"

Slip resistance classification of new pedestrian surface materials

Standard AS 4586:2013 - Appendix A wet Pendulum Test

Sample n°	Individual values (Average of the last three measure)
1	21
2	27
3	19
4	21
5	24
Average value	22

Operative conditions:

Test temperature: 20,0 °C

Type of used slider material: conditioned Four S according to AS 4586:2013 pars Á. 6.2

Slider and samples wet

Classification AS 4586:2013
Table 2
Class P1



THE DIRECTOR
(A.L. Simioli)